FIARCUS

Valid from 1.1 2023 VAT0%
Retail
Prices €
Item No. Order No. Name
1 650820 Instr. bridge cover, continental Arcus 535,45
2 650821 Instr. bridge cover w/o buttons Arcus, continental 535,45
3 C20274 Instr. bridge silicone cover,doriot 80,14
4 97443510 PT-screw WN 1452 3,5x10 BN 13265, Torx pan head 1,45
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FIARCUS

Valid from 1.1 2023 VAT0%
Retail
Prices €
Item No. Order No. Name
1 650822 Instr. bridge buttons PCB + display Assembly 390,31
2 C20198 Instr. bridge keypad 42,61
3 3333435 Button membr. Arcus Instr. bridge 43,15
4 97442206 PT-screw WN 1452 2,2x6 BN 13265, Torx pan head 1,45
5 650821 Instr. bridge top, doriot 535,45
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FIARCUS

Valid from 1.1 2023 VAT0%
Retail
Prices €

Item No. Order No. Name

1 650812 Instr. bridge bottom w/ support Continental, assembly 619,81
2 650466 5-arm assembly, continental 227,66
3 650736 Instr. bridge attachment bushing 15,14
4 97530020 Spring washer DIN 127B M6 1,45
5 97030622 Hex socket screw DIN 912 M6x22 1,45
6 FU4505B Exhaust oil bottle holder 43,80
7 97612210 Retaining ring Seeger DIN 471 A22 1,45
8 97050505 Set screw DIN 913 M5x5 1,45
9 AP1010 Plastic joint 10-3 0,71
10 C10320 Doriot arm, assembly 282,38
11 97443508 PT-screw WN 1452 3,5x8 BN 13265, Torx pan head 1,45
12 97443516 PT-screw WN 1452 3,5x16 BN 13265, Torx pan head 1,45
13 650818 Right handle, assembly 146,98
14 650819 Left handle, assembly 146,98
15 650558 Touchscreen, left side assembly 1555,41
16 FA-E02F040 Arm release button wiring 88,47
17 C10335 Valve plate assembly 1180,24
18 C20206 Instr.head pcb holder bottom 10,22
19 CEALS1K ALS - Arm locking syst PCB 213,70
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FIARCUS

Valid from 1.1 2023 VAT0%
Retail
Prices €

Item No. Order No. Name

650375 Arcus instr. arm skeleton, contin. Assembly 2001,10
2 650813 Arcus instr. bridge continental, Assembly N/A
3 97602505 Shim washer PS 25x35x0,5 DIN 988 1,45
4 97612510 Retaining ring Seeger DIN 471 A25 1,45
5 97611510 Retaining ring Seeger DIN 471 A15 15x1 1,45
6 650817 1-arm cover continental, assembly RAL9016 773,60
7 650499M16 1-arm bottom plate continental 129,56
8 97170306 Slotted screw DIN 7985 M3x6 Pozidriv 1,45
9 97170304 Slotted screw DIN 7985 M3x4 Pozidriv 1,45
10 91730212 Slotted screw DIN 84 M2x6 1,45
11 650504M16 2-arm cover RAL9016 425,03
12 97443510 PT-screw WN 1452 3,5x10 BN 13265, Torx pan head 1,45
13 97443508 PT-screw WN 1452 3,5x8 BN 13265, Torx pan head 1,45
14 650477M16 Opening joint cover lower plate RAL9016 31,15
15 650511M16 Closing joint cover lower plate RAL9016 31,04
16 650556M16 3-arm joint cover RAL9016 84,47
17 650816 3-arm top cover, assembly RAL9016 713,25
18 650747 3-varren alakuori, kokoonpano RAL9016 982,00
19 97153008 Slotted screw DIN 965 M3x8 Pozidriv flat head 1,45
20 650513M16 4-arm cover RAL9016 296,22
21 650576M16 Arm end cover with 65mm hole RAL9016 152,92
22 650623M16 4-arm bottom plate continental RAL9016 115,40
23 650508M16 Instrument arm end cover RAL9016 123,83
24 650621M16 5-arm cover continental RAL9016 502,79
25 650622M16 5-arm bottom cover plate 119,07
26 650470 Lower tray arm, assembly 207,76
27 C10355M16 Double tray, assembly 447,42
28 C10322 Small tray, assembly 420,60
29 59205200W Tray arm stopper, white 2,64
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FIARCUS

Valid from 1.1 2023 VAT0%
Retail
Prices €
Item No. Order No. Name
1 C20203 Doriot arm fastener 76,03
2 C20199 Doriot arm 224,41
3 C20205 Doriot arm lever 3,71
4 C20204 Doriot arm hose fastener 7,46
5 C20200 Doriot arm cover 20,66
6 C20219 Doriot arm hose holder slide 3,72
7 97999022 Doriot arm spring Arcus/NEO 9,02
8 650625 Neo doriot arm axle 2,81
9 CEDSW1K DSW - Instr. detector, hang. hose 69,76
10 97442206 PT-screw WN 1452 2,2x6 BN 13265, Torx pan head 1,45
11 C20201 Doriot arm hose clip 2,93
12 2123K Hose silicone 2 cm 1,36
13 651174 Doriot arm spring sleeve 4,10
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FIARCUS

Valid from 1.1 2023 VAT0%
Retail
Prices €
Item No. Order No. Name
1 C20203 Doriot arm fastener 76,03
2 C20199 Doriot arm 224,41
3 C20205 Doriot arm lever 3,71
4 C20204 Doriot arm hose fastener 7,46
5 C20200 Doriot arm cover 20,66
6 C20219 Doriot arm hose holder slide 3,72
7 97999022 Doriot arm spring Arcus/NEO 9,02
8 650625 Neo doriot arm axle 2,81
9 CEDSW1K DSW - Instr. detector, hang. hose 69,76
10 97442206 PT-screw WN 1452 2,2x6 BN 13265, Torx pan head 1,45
11 651020 Hose holder 29,85
12 651054 Hose holder bottom 27,25
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FIARCUS

Valid from 1.1 2023 VAT0%
Retail
Prices €
Item No. Order No. Name
1 650370 Arcus 1-arm continental, welded 313,09
2 650399 Arcus 2-3-4-arm assembly 1813,03
3 97602505 Shim washer PS 25x35x0,5 DIN 988 1,45
4 97612510 Retaining ring Seeger DIN 471 A25 25x1,2 1,45
5 97050813 Set screw DIN 913 M8x12 1,45
6 97050608 Set screw DIN 913 M6x8 1,45
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FIARCUS

Valid from 1.1 2023 VAT0%
Retail
Prices €
Item No. Order No. Name
1 650825 Arcus instr. bridge traditional Semi-assembled N/A
2 C20275 Instr. bridge silicone cover, hang 80,14
3 97443510 PT-screw WN 1452 3,5x10 1,45
4 650833 Instr. bridge cover, traditional Arcus 310,82
5 650834 Instr. bridge cover w/o buttons Arcus, traditional 310,82
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FIARCUS

Valid from 1.1 2023 VAT0%
Retail
Prices €
Item No Order No. Name
1 650833M16 Instr. bridge cover, traditional Arcus 310,82
2 C20198 Instr. bridge keypad 42,61
3 650822 Instr. bridge buttons PCB + display Assembly 390,31
4 3333435 Button membr. Arcus Instr. bridge 43,15
5 97442206 PT-screw WN 1452 2,2x6 BN 13265, Torx pan head 1,45
Retail
Prices €
Item No Order No. Name
1 C10800 Instr. holder turbine, assembled 226,36
2 C10840 Instr. holder BA MX, assembled 226,36
3 C10845 Instrument holder, Kavo200 assembly 226,36
4 C10842 Instr. holder Luzzani, assembled 226,36
5 C10852 Instr. holder large suction, assembly 226,36
6 C10853 Instr. holder small suction, assembly 226,36
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FIARCUS

Valid from 1.1 2023 VAT0%
Retail
Prices €

Item No. Order No. Name

1 650826M16 Instr. bridge bottom w/ support Traditional, assembly 619,81
2 650394 5-arm assembly, traditional 349,65
3 650736 Instr. bridge attachment bushing 15,14
4 97030622 Hex socket screw DIN 912 M6x22 1,45
5 97530020 Spring washer DIN 127B M6 1,45
6 FU4505B Exhaust oil bottle holder 43,80
7 97612210 Retaining ring Seeger DIN 471 A22 22x1,2 1,45
8 97050505 Set screw DIN 913 M5x5 1,45
9 AP1010 Plastic joint 10-3 0,71
10 650819 Left handle, assembly 146,98
11 650818 Right handle, assembly 146,98
12 650332 Touchscreen, right side Assembly 1555,41
13 97443516 PT-screw WN 1452 3,5x16 BN 13265, Torx pan head 1,45
14 97443508 PT-screw WN 1452 3,5x8 BN 13265, Torx pan head 1,45
15 76270016K ? Push button RS PRO @22mm 250 V ac, assembly 66,19
16 CEALS1K ALS - Arm locking syst PCB 213,70
17 C20265M16 Hanging hose attachment cover 23,47
18 C20266 Hanging hose attachment fastener 19,47
19 59208062 Instrument head washer 1,45
20 C10335 Valve plate assembly 1180,24
21 C20206 Instr.head pcb holder bottom 10,22
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FIARCUS

Valid from 1.1 2023 VAT0%
Retail
Prices €

Item No. Order No. Name

650396 Instr. arm skeleton, traditional Assembly 2101,25
2 650838 1-arm cover, traditional Assembly RAL9016 845,30
3 650501M16 1-arm bottom plate, traditional RAL9016 161,58
4 97170306 Slotted screw DIN 7985 M3x6 Pozidriv 1,45
5 97170304 Slotted screw DIN 7985 M3x4 Pozidriv 1,45
6 97430212 PT-screw WN 1423 2,5x12 1,45
7 97153008 Slotted screw DIN 965 M3x8 Pozidriv flat head 1,45
8 650477M16 Opening joint cover lower plate RAL9016 31,15
9 650511M16 Closing joint cover lower plate 31,04
10 650504M16 2-arm cover RAL9016 425,03
11 97443510 PT-screw WN 1452 3,5x10 BN 13265, Torx pan head 1,45
12 97443508 PT-screw WN 1452 3,5x8 BN 13265, Torx pan head 1,45
13 650816M16 3-arm top cover, assembly 773,60
14 650747 3-arm bottom cover, assembly RAL9016 982,00
15 650556M16 3-arm joint cover RAL9016 84,47
16 650513M16 4-arm cover RAL9016 296,22
17 650517M16 4-arm bottom plate RAL9016 98,63
18 650591M16 Arm end cover with 32mm hole RAL9016 152,92
19 650508M16 Instrument arm end cover RAL9016 123,83
20 650518M16 5-arm cover, traditional RAL9016 512,41
21 650519M16 5-arm top cover plate RAL9016 88,79
22 650824 Arcus instrument bridge trad. #VALUE!
23 97612510 Retaining ring Seeger DIN 471 A25 25x1,2 1,45
24 97611510 Retaining ring Seeger DIN 471 A15 15x1 1,45
25 97602505 Shim washer PS 25x35x0,5 DIN 988 1,45
26 650840 Tray arm assembly, traditional 205,05
27 C10322M16 Small tray 420,60
28 59205200 Tray arm stopper, white 2,64
29 C10355 Double tray, assembly 447,42
30 650666 Tray arm cover plug 16,44
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FIARCUS

Valid from 1.1 2023 VAT0%
Retail
Prices €
Item No. Order No. Name
1 650398 Arcus 1-arm traditional, welded 253,18
2 650399 Arcus 2-3-4-arm assembly 1813,03
3 97612510 Retaining ring Seeger DIN 471 A25 25x1,2 1,45
4 97602505 Shim washer PS 25x35x0,5 DIN 988 1,45
5 97050813 Set screw DIN 913 M8x12 1,45
6 97050608 Set screw DIN 913 M6x8 1,45
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FIARCUS

Valid from 1.1 2023 VAT0%
Retail
Prices €
Item No. Order No. Name
1 650330 Touchscreen casing and handle right 1273,25
2 650823 Touch panel with mounting frame 894,51
3 CEGUT1K GUT - Touchscreen PCB 348,57
4 75200127 Flat cable 152mm 11,25
5 97443016 PT-screw WN 1452 3x16 BN 13265, Torx pan head 1,45
6 649997 Touchscreen thumbscrew 27,58
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FIARCUS

Valid from 1.1 2023 VAT0%
Retail
Prices €
Item No. Order No. Name
1 650828 Touchscreen casing and handle left 1273,25
2 650823 Touch panel with mounting frame 894,51
3 CEGUT GUT - Touchscreen PCB 348,57
4 97443016 PT-screw WN 1452 3x16 BN 13265, Torx pan head 1,45
5 75200127 Flat cable 152mm 11,25
6 649997 Touchscreen thumbscrew 27,58
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FIARCUS

Valid from 1.1 2023 VAT0%
Retail
Prices €

Item No Order No. Name

1 650549 Electrical comp. end inner door 132,48
2 650559 Electrical comp. side inner door 105,88
3 650633 Unit door hinge 65,54
4 97443512 PT-screw WN 1452 3,5x12 1,45
5 97500620 Sheet metal nut 3,5x16,5 1,45
6 97170404 Slotted screw DIN 7985 M4x4 Pozidriv 1,45
7 97170512 Slotted screw DIN 7985 M5x16 Pozidriv 1,45
8 650673 Top cover adjustment bushing @15-12 POM nat 16,98
9 650481 Arcus bowl module Assembly 2837,96
10 650855 Bowil roller and bearing 6,60
11 650687 Lower tube for unit w/o bowl Assembly 841,84
12 97030508 Hex socket screw DIN 912 M5x8 1,45
13 97030406 Hex socket screw DIN 912 M4x6 12.9 1,45
14 650593 Clean compartment cover plate 87,71
15 650447 WEK-module cover 55,37
16 650606 Clean side bottom cover plate 55,81
17 650594 Suction compartment upper cover 46,40
18 650595 Suction compartment bottom cover 88,47
19 650492 Flush panel cover with rubber pads Assembly 834,70
20 650672 Arcus-unit top cover w/ rubber pads 583,25
21 650541 Back cover assembly, Arcus 4005,44
22 650604 Back cover attachment adj. plate 15,61
23 97050616 Set screw DIN 913 M6x16 1,45
24 97505044 Flat washer M4x20x1 1,45
25 97501040 Hexagon nut DIN 934-8 M4 1,45
26 97040616 Hex socket screw DIN 7991 M6x16 10.9 1,45
27 97040612 Hex socket screw DIN 7991 M6x12 10.9 1,45
28 650536 Door assembly, Arcus 2732,30
29 650553 Door frame attachment piece @18-24 Rst EN 1.4305 34,39
30 97140630 Hex socket screw ISO 7380-1 M6x30 10.9, galvanized 1,45
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FIARCUS

Valid from 1.1 2023 VAT0%
Retail
Prices €
Item No. Order No. Name
650531 Door frame, welded blue passivated 381,23
2 650837 Clean compartment door w/ magnet 710,00
3 650836 Suction compartment door w/ magnet 740,50
4 650535 Electrical comp. side wall, welded 385,77
5 650633 Unit door hinge 65,54
6 97040616 Hex socket screw DIN 7991 M6x16 10.9 1,45
7 97050635 Set screw DIN 913 M6x35 1,45
8 97050616 Set screw DIN 913 M6x16 1,45
9 650545 Cover attachment bracket PL1,5 KY-VA, blue passivated 27,36
10 650532 Hinge washer plate PL4 14,5x87 PVC grey 20,66
11 800211 Adhesive Mount bumper-clear 1,03
12 97030406 Hex socket screw DIN 912 M4x6 12.9 1,45
13 97506040 Washer DIN 125 M4 1,45
14 97503040 Domed cap nut DIN 1587 M4 1,45
15 97501040 Hexagon nut DIN 934-8 M4 1,45
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FIARCUS

Valid from 1.1 2023 VAT0%
Retail
Prices €

Item No. Order No. Name

1 650538 Back cover frame, welded blue passivated 408,27
2 650851 Electrical comp. door with magnet RAL9016 396,26
3 650852 Suction panel hatch with magnet RAL9016 370,20
4 650544M16 Unit back cover, welded RAL9016 1234,42
5 650543M16 Suction panel bottom cover, welded RAL9016 535,02
6 650626M16 Suction panel cover, welded RAL9016 355,60
7 650633 Unit door hinge 65,54
8 650545 Cover attachment bracket PL1,5 KY-VA, blue passivated 27,36
9 650532 Hinge washer plate 20,66
10 97040645 Hex socket screw DIN 7991 M6x45 10.9 1,45
11 800211 Adhesive Mount bumper-clear 1,03
12 97030406 Hex socket screw DIN 912 M4x6 12.9 1,45
13 97503040 Domed cap nut DIN 1587 M4 1,45
14 97506040 Washer DIN 125 M4 1,45
15 650742 Suction hatch return spring 10,60
16 97501040 Hexagon nut DIN 934-8 M4 1,45
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FIARCUS

Valid from 1.1 2023 VAT0%
Retail
Prices €

Item No. Order No. Name

1 650486 Bowl module frame, welded 454,23
2 650482 Arcus bowl module top cover Hi-Macs Alpine White 2x20mm 1211,17
3 97030508 Hex socket screw DIN 912 M5x8 1,45
4 97030516 Hex socket screw DIN 912 M5x16 1,45
5 97170512 Slotted screw DIN 7985 M5x16 Pozidriv 1,45
6 97170506 Slotted screw DIN 7985 M5x6 Pozidriv 1,45
7 97060610 Set screw DIN 914 M6x10 1,45
8 650487 Bowl module support plate 60,78
9 650618 Bowl drain hose and cup Assembly 46,18
10 650841 Glass fill drain hose assembly 0,00
11 650617 Raised faucet assembly 160,60
12 CEALA1 ALA - Unit bottom safety switch 55,81
13 97130510 Hex socket screw, low DIN 6912 M5*16 1,45
14 97999018 Spring 0,6*5,8*20 2,81
15 97810422 Spiral pin DIN 7343 4*22 1,45
16 650854 Glass fill drain hose assembly 42,50
17 97700606 du-bearing 6*6 1,45
18 97506050 Washer DIN 125 M5 5,3x10x1 1,45
19 650456M16 Bowl cover tube @180/3-168 RAL9016 125,13
20 97507050 Washer DIN 9021 M5 1,45
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FIARCUS

Valid from 1.1 2023 VAT0%
Retail
Prices €
Item No Order No. Name
1 C11125M16 Arcus metal faucet body 58,51
2 650156M16 Glass fill faucet, assembly 61,75
3 650155M16 Bowl rinse faucet, assembly 61,75
4 C10225M16 Faucet mounting washer 33,09
5 97443512 PT-screw WN 1452 3,5x12 BN 13265, Torx pan head 1,45
6 97701010 du-bearing 10*10 1,45
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FIARCUS

Valid from 1.1 2023 VAT0%
Retail
Prices €

Item No. Order No. Name

1 650406 Arcus unit body, welded 3919,68
2 650563 Transformer cover plate 66,84
3 97443508 PT-screw WN 1452 3,5x8 BN 13265, Torx pan head 1,45
4 97500620 Sheet metal nut 3,5x16,5 1,45
5 97031030 Hex socket screw DIN 912 M10x30 12.9 1,45
6 3333323 PCB holder 2,27
7 CEUNT1 UNT - Unit Main Board 429,25
8 CEFLC1 FLC - Arcus connection pcb 434,55
9 CERLY1 RLY - Relay Card 273,19
10 CEMST1 MST - master PCB 518,80
11 97170404 Slotted screw DIN 7985 M4x4 Pozidriv 1,45
12 97030322 Hex socket screw DIN 912 M3x22 1,45
13 97170416 Slotted screw DIN 7985 M4x16 Pozidriv 1,45
14 59202461 Cable fixer 2,70
15 650671 Screw terminal 3-pin 7,57
16 650669 Screw terminal isolation plate 15,25
17 PS2150C2230 Transformer pitka, 2 fuses, 230 V 710,65
18 3333902 Y plastic support PM58 1,45
19 3333901A Screw connector 12,55
20 97154008 Slotted screw DIN 965 M4x8 Flat head 1,45
21 C11174 Water heater, assembly Assembly 909,43
22 650601 Water heater holder, Arcus 38,72
23 650602 Water heater locking plate 38,29
24 97030508 Hex socket screw DIN 912 M5x8 1,45
25 97507050 Washer DIN 9021 M5 5,3x15x1,2 1,45
26 650599 Water bottle module, Arcus Assembly 459,64
27 650547 Valve hub, Arcus Assembly 1849,58
28 59204590K2 Air regulator assembly w. gauges pressure gauges 651,28
29 59204590K1 Water regulator assembly w. gauges 538,48
30 C10663 Unit clippard, assembly 151,84
31 C11072 Main Air/Water valve PCB 137,24
32 CEALCA1 ALC - Chair safety switch 55,81
33 59208061 Chair lift micro-switch cover 3,20
34 97170306 Slotted screw DIN 7985 M3x6 Pozidriv 1,45
35 650407 MST1 mounting plate for Arcus 75,71
36 ME110 Metasys amalgam separator MST1 0,00
37 649997 Touchscreen thumbscrew 14mm, grip knob 27,58
38 650749 Suction hose attachment plate Assembly 141,46
39 C11370 Selective valve with filter joint Assembly 82,95
40 DU231 Durr filter + body + cap 80,14
41 FU25000 Selective valve Assembly 82,95
42 PV12045 45° 3-way pvc joint 20 17,95
43 650491 Integrated flush plate, assembly 532,86
44 97155030 Slotted screw DIN 965 M5x30 Pozidriv flat head 1,45
45 650423 Instr. flush bottom cup PL40 PVC 165*144 122,43
46 97810422 Spiral pin DIN 7343 4*22 1,45
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FIARCUS

Valid from 1.1 2023 VAT0%
Retail
Prices €
Item No Order No. Name
1 650598 Small suction hose connector @30-35 POM nat 28,55
2 650597 Large suction hose connector @30-42 POM nat 28,55
3 650422 Arcus suction manifold plate 54,83
4 97612511 Retaining ring DIN 471-A2 A25 25x1,2 RST 1.4122 2,05
5 PV02045 45° pvc joint 20 8,54
6 PV02545 45° pvc joint 25 8,54
7 C10460 Suction hose bushing @10/17-25, POM 18,39
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FIARCUS

Valid from 1.1 2023 VAT0%
Retail
Prices €
Item No. Order No. Name
1 59204590 Assembly rack for regulators 31,58
2 3333250 Pressure regulator for air 91,93
3 3333130 Pressure gauge 0 - 10 bar 31,58
4 3333120 Pressure gauge 0 - 2,5 bar 31,58
5 3333270 Air filter 82,95
6 3333140 G1/8" 2-way metal joint 1,57
7 3333142 Nipple blind 18,28
8 AP1015 Plastic joint 2,01
9 3333575 Metal connector angle 8/6-1/8 7,89
10 3333577 Metal connector angle 6/4-1/8 7,70
11 97153040 Slotted screw DIN 965 M3x40 1,45
12 97500503 Square nut DIN 562 M3 1,45
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FIARCUS

Valid from 1.1 2023 VAT0%
Retail
Prices €
Item No. Order No. Name
1 59204590 Assembly rack for regulators 31,58
2 3333260 Pressure regulator for water 92,04
3 3333120 Pressure gauge 0 - 2,5 bar 31,58
4 3333272 Water filter 82,95
5 3333140 G1/8" 2-way metal joint 1,57
6 3333575 Metal connector angle 8/6-1/8 7,89
7 3333577 Metal connector angle 6/4-1/8 7,68
8 3333603 Metal connector, straight 8/6-1/8 22,60
9 3333170 Plug 1/8 inch 1,46
10 97153040 Slotted screw DIN 965 M3x40 1,45
11 97500503 Square nut DIN 562 M3 1,45
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FIARCUS

Valid from 1.1 2023 VAT0%
Retail
Prices €
Item No. Order No. Name
1 650586 Bottle mounting plate 119,18
2 59204782K1 Clean water bottle holder body, ass with tubes 35,91
3 650600 Bottle module cover plate 92,68
4 79999102 Clean Water Switch Board, BTLO1B 21,95
5 97505043 Washer, nylon @6/10,8x3,3 1,45
6 3333221 3-way valve with switch 46,40
7 AP1010 Plastic joint 10-3 0,71
8 97030508 Hex socket screw DIN 912 M5x8 1,45
9 97506050 Washer DIN 125 M5 5,3x10x1 1,45
10 97100508 Hex screw DIN 933 M5x8 1,45
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Valid from 1.1 2023 VAT0%
Retail
Prices €
Item No. Order No. Name
1 650410 Arcus plinth, welded 1388,75
2 650434 Arcus plinth cover 1 42,61
3 650592 Arcus plinth cover 2 37,85
4 650751 Plinth cover 2 w/ connection gap 42,61
5 650792 Side support cover with magnets Assembly 83,38
6 650794 Side support wide cover w/ magnets Assembly 77,00
7 97500630 Sheet metal nut 4,2x22,5 1,45
8 97264216 Plate screw DIN 7981C 4,2x16 Pozidriv 1,45
9 97170408 Slotted screw DIN 7985 M4x8 Pozidriv 1,45
10 97506100 Washer DIN 125 M10 10,5x20x2 1,45
11 97031035 Hex socket screw DIN 912 M10x35 1,45
12 97507035 Washer DIN 9021 M3,5 3,7x11x0,8 1,45
13 97443508 PT-screw WN 1452 3,5x8 BN 13265, Torx pan head 1,45
14 97050808 Set screw DIN 913 M8x8 1,45
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Valid from 1.1 2023 VAT0%
Retail
Prices €

Item No. Order No. Name

1 650651 Arm axle extension, welded 351,60
2 650458M16 Instrument arm vertical tube RAL9016 273,40
3 650674M16 Verical tube bottom edge cover ring @110/101-7 PVC RAL9016 68,24
4 650624 Pole cover centering ring PL4,0 PVC 43,80
5 97604005 Shim washer PS 40x50x0,5 DIN 988 1,45
6 97614010 Retaining ring Seeger DIN 471 A40 40x1,75 1,45
7 97443508 PT-screw WN 1452 3,5x8 BN 13265, Torx pan head 1,45
8 97507035 Washer DIN 9021 M3,5 3,7x11x0,8 1,45
9 97050808 Set screw DIN 913 M8x8 1,45
10 97060808 Set screw DIN 914 M8x8 1,45
11 650656M16 Light pole hole cover @69-25 PVC RAL9016 96,79
12 650660M16 Light pole bottom cover bushing @69-55 PVC 144,27
13 97070606 Set screw DIN 916 M6x6 1,45
14 59204890 Lamp bearing bushing 15,68
15 650765M16 Light pole 370mm, welded RAL9016 219,87
16 650686M16 Light pole 450mm, welded 219,87
17 650856 Light pole with monitor holder 450mm 2224,86
18 650857 Light pole with monitor holder 370mm 2224,86
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FIARCUS

Valid from 1.1 2023 VAT0%
Retail
Prices €
Item No. Order No. Name
1 650858 Chair lifting mechanism, Arcus Assembly 5302,16
2 650863 Arcus chair seat 4715,66
3 650862 Parallel rear casing Arcus RAL 9016, Assembly 663,93
4 650869 Suction 1-arm short, assembly RAL 9016 517,82
5 97605005 Shim washer PS 50x62x0,5 DIN 988 1,45
6 97615010 Retaining ring Seeger DIN 471 A50 50x2 1,45
7 C11352 Headrest, bended Assembly (Please inform upholstery colour) 1039,21
8 C10616 Backrest assembly ComFORT (Please inform upholstery colour) 1664,10
8 C10616XS Backrest assembly XtraSOFT (Please inform upholstery colour) 2171,33
8 C10616UL Backrest assembly UltraLUX (Please inform upholstery colour) 2394,33
9 C10753 Seat parts long with upholst., assy ComFORT(Please inform upholstery coloi  1723,69
9 C10753XS Seat parts long with upholst., assy XtraSOFT(Please inform upholstery colou 2231,03
9 C10753UL Seat parts long with upholst., assy UltraLUX(Please inform upholstery colour 2458,79
10 C20113 Seat armrest plate right, gray 29,85
11 C20114 Seat armrest plate left, gray 29,85
12 C10762 Upholstery fastener 20,22
13 650340L PU armrest, left 453,04
650340R PU armrest, right 453,04
14 97170430 Slotted screw DIN 7985 M4x30 Freedriv 1,45
15 97507050 Washer DIN 9021 M5 5,3x15x1,2 1,45
16 97506080 Washer DIN 125 M8 8,4x17x1,6 1,45
17 97030820 Hex socket screw DIN 912 M8x20 12.9 1,45
18 97050806 Set screw DIN 913 M8x6 1,45
F1UPHOLST19 Legrest protection plastic transpar 75,92
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Retail
Prices €
Item No. Order No. Name
1 C10616 Backrest assembly (inform colour) 1664,10
1 C10616XS Backrest assembly XtraSOFT (Please inform upholstery colour) 2171,33
1 C10616UL Backrest assembly UltraLUX (Please inform upholstery colour) 2394,33
2 C20124 Backrest, headr. inlet cover, front 14,17
3 650889 Headrest inlet cover w/ adj. hole 14,17
4 C10146 Backrest locking lever, assembly 59,81
5 C20123M16 Backrest back cover RAL9016 391,29
(1)
/

Page 30



FIARCUS

Valid from 1.1 2023 VAT0%
Retail
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Item No. Order No. Name

1 C11352 Headrest, bended assembly 1039,21

C10159 Headrest, assembly 425,68

2 C10732 Headrest plate, bended, assembly 290,71

3 C20129M16 Headrest back cover RAL9016 343,27

4 F38000N Head rest, double pivoting lock gray 322,83
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Retail
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Ruby red Orchid Purple red Turquose Emerald green Ocean blue
818 1900 802 263 824 819

Royal blue Night blue Anthracite Chocolate brown Black

268 225 316 815 260

UltralLUX selection

Metallic blue Forest green Graphite v2
322-2691 322-4304 291-5806
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Retail
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Item No. Order No. Name

1 C10018 Chair lower base, assembly 2007,80
2 650062 Lift motor assy with lower bracket Assembly 1054,25
3 97031080 Hex socket screw DIN 912 M10x80 12.9 1,45
4 97502100 Hex lock nut DIN 985 M10 1,45
5 650240 Lift motor hinge pin short @15-42 Fe52K 20,66
6 650239 Lift motor hinge pin long @15-77 Fe52K 22,82
7 97611510 Retaining ring Seeger DIN 471 A15 15x1 1,45
8 97030508 Hex socket screw DIN 912 M5x8 1,45
9 71901002 Potentiometer 91R1A-R22-B15L 24,12
10 59202390 Back rest potentiometer holder 6,06
11 97070505 Set screw DIN 916 M5x5 1,45
12 97030525 Hex socket screw DIN 912 M5x25 1,45
13 97030516 Hex socket screw DIN 912 M5x16 1,45
14 97501050 Hexagon nut DIN 934-8 M5 1,45
15 97505055 Serrated lock washer DIN 6798-A M5 1,45
16 CEALE2 ALE - Chair limit switch ver 2 55,81
17 59208080 Chair limit trigger, black 3,97
18 CEALCA1 ALC - Chair safety switch 55,81
19 59208061 Chair lift micro-switch cover 3,20
20 97506050 Washer DIN 125 M5 5,3x10x1 1,45
21 3333665 hose hanger 6,06
22 97507050 Washer DIN 9021 M5 5,3x15x1,2 1,45
23 C10514 Chair body PCB mounting plate 16,76
24 97030608 Hex socket screw DIN 912 M6x8 1,45
25 3333323 PCB holder 2,27
26 CEMDR2-A MDR - DC Motor Driver Lift motor 380,47
27 CERXC1 RXC - Radio Receiver 400,05
28 97500610 jousimutteri 7552 SN ST 4,2x20,5 7559 1,45
29 C20102M16 Chair bottom front RAL 9016 389,02
30 97263519 Plate screw DIN 7981C 3,5x19 Pozidriv 1,45
31 97999131 Spring 1,210,5/13-30 1,45
32 59202442 Back rest, elbow support hole cover 6,01
33 650859 Chair bottom covers, Arcus RAL 9016 496,73
33 650872 Bottom covers, auton. Arcus chair RAL 9016 496,73
34 C10155 Joystick right, assembly 435,20
35 C10156 Joystick left, assembly 435,20
36 97463507 Screw Plastofast 1442 3,5x7 Phillips pan head 1,45
37 FN-S02F045S Foot control charger plug cable chair side, 2-pin 450mm 24,55
38 C20155 Chair bottom threaded plug 13,84
39 650073W16 Lift beam lower cover, assembly RAL 9016 200,08
40 C20106W16 Parallel casing, top RAL 9016 103,93
41 97450309 Tapping screw low head 3,9x9,5 Phillips head, black passivated 1,45
42 97443520 PT-screw WN 1452 3,5x20 BN 13265, Torx pan head 1,45
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Retail
Prices €
Item No. Order No. Name
1 650783 Connection cover frame, welded 187,75
2 650860 Chair connection cover with holes, with inlet for Arcus-unit 1076,42
2 650914 Chair connection cover with holes for Arcus single chair 1076,42
3 97100610 Hex screw DIN 933 M6x10 1,45
4 97500610 spring nut 7552 SN ST 4,2x20,5 7559 1,45
5 97130510 Hex socket screw, low DIN 6912 M5*16 1,45
6 97506050 Washer DIN 125 M5 5,3x10x1 1,45
7 97274219 Plate screw DIN 7982C 4,2x19 1,45
8 650785R Conn. box top attachment, right 6,81
9 650758L Conn. box top attachment, left 6,81
10 97154008 Slotted screw DIN 965 M4x8 Flat head 1,45

Retail
Prices €
Item No. Order No. Name
1 650803 Telescopic lever for footrest, assembly 114,10
2 650807 Foot rest frame with limiter 491,65
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Retail
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Item No. Order No. Name

1 59200110 Leg rest adj. bar lifting rod 66,40
2 97611010 Retaining ring Seeger DIN 471 A10 10x1 1,45
3 97601005 Shim washer PS 10x16x0,5 DIN 988 1,45
4 97999120 Spring 0,9%10/11,8-14 1,45
5 59201021 Leg rest adjustment bar spring,gray 10,60
6 97501060 Hexagon nut DIN 934-8 M6 1,45
7 97040640 Hex socket screw DIN 7991 M6x40, 10.9 1,45
8 97505068 Countersunk washer M6 M6x18x3,5 1,45
9 59200100 Leg rest adjustment bar 97,98
10 97040550 Hex socket screw DIN 7991 M5x50 10.9 1,45
11 59201022 Legrest adjustment bar fixing piece gray 8,98
12 C10117 Chair levers, assembly 240,63
13 97450419 srcrew wronic 4,2x19 1,45
14 97050635 Set screw DIN 913 M6x35 1,45
15 C10123 Footrest body, assembly 491,65
16 F42020 Footrest hinge axis 13,19
17 97630904 Seeger RA 9 DIN 6799 1,45
18 650005M16 Seat box bottom cover assembly RAL 9016 423,41
19 650670 Seat rotation lever cover 19,47
20 97040620 Hex socket screw DIN 7991 M6x20 10.9 1,45
21 C20215 Chair seat bottom fastening part white 2,56
22 97443520 PT-screw WN 1452 3,5x20 BN 13265, Torx pan head 1,45
23 C20111M16 Chair seat bottom back part RAL9016 151,19
24 97463507 Screw Plastofast 1442 3,5x7 Phillips pan head 1,45
25 650152 Emergency switch with Stop-sticker Assembly 144,16
26 650725 Emergency bushing @40-25 POM nat 8,65
27 97500161 Nut DIN 936 M16x1 1,45
28 650871 Adapter plate cover 24,66
29 F14000 Seat angle adjustment bar @18-126 Fe52K 251,88
30 97630120 Seeger SW12 1,45
31 F41000 Seat angle locking axis, assembly 206,67
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Item No. Order No. Name

1 650870 Seat frame with rotation tube 1654,05
2 650865 Swivel arc with lever axle Assembly 514,69
3 F31030 Hinge axle backrest pivot bar,right @10-49 Fe52K 29,52
4 97830420 pin 420 DIN 1475 1,45
5 9756100 Shim washer PS 6x12x0,3 1,45
6 F31040 Hinge axle backrest pivot bar, left @15-51,5 Fe52K 29,52
7 97070505 Set screw DIN 916 M5x5 1,45
8 FN-S03F050S Potentiometer & limit switch cable S03F050S, 3-pin 500mm 86,84
9 C10601 Backrest plate support axle @10 L=120, IMATRA550 (Fe52K) 24,01
10 97611010 Retaining ring Seeger DIN 471 A10 10x1 1,45
11 59208020 Backrest plate support glide bit 3,30
12 97130516 Hex socket screw, low DIN 6912 M5*16 1,45
13 3333333 Wire holder WCK-720-01A4-RT 3,14
14 C10104 Swivel arc pin axle @10 L=78mm IMATRA550 (Fe52K) 14,28
15 650866 Tilt motor with insulation bushings Assembly 995,09
16 97700810 du-bearing 8*10 1,45
17 650867 Elastomer strip 4x6mm 22,60
18 97030875 Hex socket screw DIN 912 M8x75 1,45
19 97506081 Washer DIN 125 M8 PA 8,4x16 polyamidi 1,45
20 650868 Safety switch contact bushing @34-18 POM nat. 12,44
21 97531683 Spring washer, S=0,6 &16/8,2 DIN 2093 1,45
22 97501080 Hexagon nut DIN 934-8 M8 1,45
23 C10514 Chair body PCB mounting plate 16,76
24 97170508 Slotted screw DIN 7985 M5x8 Pozidriv 1,45
25 CECNA3 CNA - Chair connector PCB ver 3 97,55
26 CEALD2 ALD - Back rest safety switch ver 2 55,81
27 97030508 Hex socket screw DIN 912 M5x8 1,45
28 97506050 Washer DIN 125 M5 5,3x10x1 1,45
29 CEMDR2-A MDR - DC Motor Driver Lift motor 380,47
30 3333323 PCB holder 2,27
31 97505055 Serrated lock washer DIN 6798-A M5 1,45
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Item No. Order No. Name
1 C20103 Chair bottom corner+joystick, right 52,89
2 C20133 Joystick cap 43,26
3 C20222 Joystick spring 15,03
4 CEJOY1 JOY - Joystick 223,01
5 C20227 Joystick holder 12,44
6 800064 round felting 51,5x1 4,79
7 800065 round felting 65/10x1 6,38
8 97506035 Washer DIN 125 M3,5 1,45
9 97463507 Screw Plastofast 1442 3,5x7 Phillips pan head 1,45
10 97505041 washer, nylon 4x7x2 1,45
11 97443525 PT-screw WN 1452 3,5x25 BN 13265, Torx pan head 1,45
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Item No. Order No. Name
1 C20104 Chair bottom corner+joystick, left 52,89
2 C20133 Joystick cap 43,26
3 C20222 Joystick spring 15,03
4 CEJOY1 JOY - Joystick 223,01
5 C20227 Joystick holder 12,44
6 800064 round felting 51,5x1 4,79
7 800065 round felting 65/10x1 6,38
8 97506035 Washer DIN 125 M3,5 1,45
9 97505041 washer, nylon 4x7x2 1,45
10 97463507 Screw Plastofast 1442 3,5x7 Phillips pan head 1,45
11 97443525 PT-screw WN 1452 3,5x25 BN 13265, Torx pan head 1,45
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Item No. Order No. Name
1 650062 Lift motor assy with lower bracket Assembly 1054,25
2 650001 Lift motor spindle assembly 200,62
3 650095 Lift motor small gear, machined 52,78
4 650257 Lift tube, assembled 147,84
5 650056 Motor with lift spindle Assembly 337,86
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Item No. Order No. Name
1 C20145M16 Suction head, bottom RAL9016 376,69
2 650818 Right handle, assembly 146,98
3 650819 Left handle, assembly 146,98
4 97264219 Plate screw DIN 7981C 4,2x19 Pozidriv 1,45
5 650887 Suction bridge cover, Arcus Assembly, RAL 9016 570,06
6 C20262 Suction head silicone cover 80,14
7 97506035 Washer DIN 125 M3,5 3,7x8x0,5 1,45
8 97443525 PT-screw WN 1452 3,5x25 BN 13265, Torx pan head 1,45
9 97443510 PT-screw WN 1452 3,5x10 BN 13265, Torx pan head 1,45
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Item No Order No. Name
1 C20146M16 Suction head, top RAL9016 371,17
2 C20147 Suction head, keypad 16,33
3 C10177 SUl + GUI + OLED, assembly 390,31
4 3333436 Button membrane, Arcus Suction Head 36,23
5 97442206 PT-screw WN 1452 2,2x6 BN 13265, Torx pan head 1,45
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1 650886 Suction bridge, Arcus Assembly, RAL 9016 1317,70
2 650012 Suction 3-arm upper pipe and joint Assembly, RAL 9016 374,74
3 650888 Suct. 2-arm and lower vertical arm Assembly, RAL 9016 404,48
4 C10922 Suction head height locking screw 192,62
5 C10548M16 Suction arm joint cap RAL9016 33,74
6 97041025 Hex socket screw DIN 7991 M10x25 10.9 1,45
7 97443525 PT-screw WN 1452 3,5x25 BN 13265, Torx pan head 1,45
8 C20140M16 Suction arm cover, right RAL 9016 277,73
9 C20139M16 Suction arm cover, left RAL 9016 277,73
10 97443525 PT-screw WN 1452 3,5x25 BN 13265, Torx pan head 1,45
11 OR10013 O-ring 10*1,3 0,63
12 97611010 Retaining ring Seeger DIN 471 A10 10x1 1,45
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1 650971 Telescope arms 438,76
2 650982 Suction arm horizontal joint Assembly 462,77
3 97153008 Slotted screw DIN 965 M3x8 Pozidriv flat head 1,45
4 651038 Small suction bridge (small suction on the right side) 255,77
4 651063 Small suction bridge (small suction on the left side) 255,77
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C10389M16 Foot control horizontal, assembly 1055,11
1 C10695M16 Remote foot controller cover, assy RAL 9016 cover 522,04
2 C10697 Remote foot controller bottom, assy 514,36
3 C10970 Footcontrol Extra Bottom Plate short 125,56
4 C10461 Foot control weight, assembly 103,72
5 97040616 Hex socket screw DIN 7991 M6x16 10.9 1,45
6 800211 Adhesive Mount bumper-clear 1,03
7 97463512 Screw Plastofast 1442 3,5x12 Phillips pan head 1,45
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Item No Order No. Name
1 59208050 Foot control gear 29,09
2 CERFB1 RFB - Radio Foot Contr. battery PCB 111,50
3 C11216 Remote foot controller bottom,plast Assembly 167,42
4 76502100 NiMH Battery 13,09
5 97443508 PT-screw WN 1452 3,5x8 BN 13265, Torx pan head 1,45
6 97443510 PT-screw WN 1452 3,5x10 BN 13265, Torx pan head 1,45
7 3333705 Bundle, opened 4,8x300 2,10
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Item No. Order No. Name
1 C20234 Foot control bottom 31,26
2 C10696 Remote foot controller lever, assy 110,42
3 C20245 Foot control lever holder 12,65
4 97505042 washer, nylon 5,2x10x4 1,45
5 97443525 PT-screw WN 1452 3,5x25 BN 13265, Torx pan head 1,45
6 650936 Slide assembly foot switch Assembly 89,01
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Item No. Order No. Name
1 C20238 Foot control lever 18,60
2 C20239 Foot control button 5,95
3 C20240 Foot control button bottom 12,33
4 97999124 Foot control lever button spring 6,92
5 C20247 Foot control button lever 9,52
6 CERFT1 Remote foot control lever buttonPCB 13,95
7 C11054 Foot control lever button lifting 6,76
8 97442206 PT-screw WN 1452 2,2x6 BN 13265, Torx pan head 1,45
9 97443525 PT-screw WN 1452 3,5x25 BN 13265, Torx pan head 1,45
10 97714026 Bearing 31,26
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650713 Foot control vertical, assembly 1224,80
1 C20234 Foot control bottom 32,34
2 C10695M16 Remote foot controller cover, assy RAL 9016 cover 522,04
3 76502100 NiMH Battery 13,09
4 97443508 PT-screw WN 1452 3,5x8 BN 13265, Torx pan head 1,45
5 97443510 PT-screw WN 1452 3,5x10 BN 13265, Torx pan head 1,45
6 3333705 bundle, opened 4,8x300 2,10
7 C10970 Footcontrol Extra Bottom Plate shor 125,56
8 650757 Foot Switch assembly gas pedal 549,19
9 650759 Circuit board assembly gas pedal 111,50
10 C10461 Foot control weight, assembly 103,72
11 97040616 Hex socket screw DIN 7991 M6x16 10.9 1,45
12 97262916 Plate screw DIN 7981C 2,9x16 1,45
13 97170525 Slotted screw DIN 7985 M5x25 Pozidriv 1,45
14 800211 Adhesive Mount bumper-clear 1,03
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Item No. Order No. Name

1 650728 Slide 25,52

2 650715 Potentiometer drive shaft 36,01

3 650759 Circuit board assembly gas pedal 111,50

4 651112 Foot Switch frame assembly 437,79
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Item No. Order No. Name
1 C10695M16 Remote foot controller cover, assy RAL 9016 cover 522,04
2 CERFC1 RFC - Radio Foot Controller 419,51
3 C20242 Foot control lift handle side plate 6,92
4 FN-S02F006S Foot control charger plug cable 17,95
5 C20241 Foot control lift handle 45,21
75001246K Foot control charging cable 51,37
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Item No. Order No. Name

1 CEALA1 ALA - Unit bottom safety switch 55,81
2 CEALB1 ALV - Suction arm safety switch 55,81
3 CEALCA1 ALC - Chair safety switch 55,81
4 CEALD2 ALD - Back rest safety switch ver 2 55,81
5 CEALE2 ALE - Chair limit switch ver 2 55,81
6 CEBRI2 BRI - Instrument Bridge Main Board 334,51
7 CEBVA3 BVA - Instr. Bridge Valve A 634,19
8 CEBVBH1 BVB - Instr. Bridge Valve B 331,70
9 CEALSH1 ALS - Arm lock release 121,24
10 CEBVD1 BVD - Instr. Bridge Valve Driver 235,55
11 650822 Instr. bridge buttons PCB + display, Assembly 390,31
12 CEUMB1 UMB - Bien Air Umotor Adapter 432,06
13 CEUMF2 UMF - Micromotor Driver 370,74
14 CEDSW1 DSW - Doriot Tools Switch 69,65
15 CEGUT1 GUT - Touch screen PCB 348,57
16 CEMST1 MST - master PCB 518,80
17 CEUNV1 UNV - Unit valves 692,70
18 CEUNT1 UNT - Unit Main Board 429,25
19 CEFLC1 FLC - Arcus connection pcb 434,55
20 CERLY1 RLY - Relay Card 273,19
21 CEBTL1 BTL- Bottle pressure release PCB 85,33
22 CEIPS1 IPS - Isolated monitor power supply 129,67
23 C10177 SUl + GUI + OLED, assembly 734,55
24 CEJOY1 JOY - Joystick 223,01
25 CECNA3 CNA - Chair connector PCB ver 2 97,55
26 C10169 Chair display, assembly 496,30
27 CEMDR2-A MDR - Dc Motor Driver, Lift motor 380,47
27 CEMDR2-B MDR - Dc Motor Driver, Backrest motor 380,47
28 CERXC2 RXC - Radio Receiver 400,05
29 CERFB2 RFB - Radio Foot Contr. battery PCB 111,50
29 CERFB2V RFB - Radio Foot Contr. battery PCB For vertical foot control 111,50
30 CERFC2 RFC - Radio Foot Controller 419,51
31 CERFT1 Remote foot control lever buttonPCB 13,95
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Order No Name
650921 ARCUS annual maintenance kit, level 1 336,40
3333273 2 x Filter cartridge
76700006 Magnetic valve 2-way 165
PULLOO002 Exhaust oil bottle 50ml
32322302 2 x Clean water bottle, 1,5 liter
3333943K Clean water bottle hose
REDGREASE3751P |LE Almagard 3751 10ml
PG602P Molykote white grease 10ml
3333275 Filter cartridge
3333245 Ric. membrana rotol.
3333246 Diaphragm valve set for water
650922 ARCUS annual maintenance kit, level 2 966,90
3333273 2 x Filter cartridge
76700006 2 x Magnetic valve 2-way 165
PULLOO002 Exhaust oil bottle 50ml
32322302 2 x Clean water bottle, 1,5 liter
3333943K Clean water bottle hose
REDGREASE3751P |LE Almagard 3751 10ml
PG602P Molykote white grease 10mi
3333275 Filter cartridge
3333245 Ric. membrana rotol.
3333246 Diaphragm valve set for water
76700010 Magnetic valve 2-way 265
AP1601 2 x Check Valve 1/8ID x 1/8ID
C11370 Selective valve with filter joint Assembly
FU25000 2 x Selective valve
76502100X4 Foot Control battery x4
650923 ARCUS annual maintenance kit, level 3 1469,80
3333273 2 x Filter cartridge
76700006 2 x Magnetic valve 2-way 165
PULLOO002 Exhaust oil bottle 50ml
32322302 2 x Clean water bottle, 1,5 liter
3333943K Clean water bottle hose
REDGREASE3751P |LE Almagard 3751 10ml
PG602P Molykote white grease 10ml
3333275 Filter cartridge
3333245 Ric. membrana rotol.
3333246 Diaphragm valve set for water
76700010 Magnetic valve 2-way 265
AP1601 2 x Check Valve 1/8ID x 1/8ID
C11370 Selective valve with filter joint Assembly
FU25000 2 x Selective valve
ME50020120 Metasys MST1 service kit Fimet
99000016 Suction hose set 2 meter with Dirr hose end
76502100X4 Foot Control battery x4
3333275 Filter cartridge (CUNO)9 FQ 55 25,10
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Order No Name

ME110 Metasys amalgam separator MST1

ME100 Metasys without centrif. ECO

KVK-200 Electric motor K200F lux

SA100 Satelec scaler, no lux, complete

SA165 Satelec scaler pcb, no lux

SA121 Satelec Newtron Led scaler

SA121HP Handpiece for NewtronLED

SA501 Satelec Mini LED OEM

NS500 NSK NBX Led micromotor + Hose

NS505 NSK NLX Nano micromotor Set

NS281 NSK varios 170 lux (ei sisalla potikkaa)

NS281POT NSK varios 170 lux Potentiometer

EM120 EMS Scaler complete LED, No Pain

EM121 Cord for EMS Led Scaler,No Pain

EM122 Piezon ModuleEMS Led Scaler,No Pain

BA352 Electric motor MC3 LED

BA360 Electric motor MX2 brushless LED micromotor

BA460 Hose for MX2 motor Hose MX2

MX2 LED PCB (DMX3)

BA473 Electric motor MCX Led

BA475 MCX LED Hose

BA474 MCX LED PCB (DMCX)

3337004 Monitor Neovo 22

FARO205 Faro ALYA LED operating light

FARO20016 Switch holder assembly, Grey 1st version (SN - 10LD012150)

FARO20017 Switch holder assembly, White 2nd version (SN 10LD012151 - 15LD005043)

FARO20017-3

Switch holder assembly, White 3rd version (SN 15LD005044 - 17LD010112)

FARO20017-4

Switch holder assembly, White 4th version (SN 17LD10113 -)

FARO20027 Alya Screen Mirror
SIE700 Vision Polaris LED light, 140cm arm
SIE700HEAD Polaris LED Head
SIE280STARM VISION ARM standard length
LZ106 / LZ105 3-way syringe luzzani INOX straight / angled
LZ115/LZ145 6-way syringe luzzani INOX straight / angled
FO110/FO120 3-way syringe Forest straight / angled
DC110/DC100 DCI syringe straight / angled

Metasys MST1 after installation kit F1

Metasys ECO after installation kit F1

Wet line system with bowl valve after installation kit F1

Retail

Order No Operator stool part name Prices €
TT110 gas spring 110,67
TT120 gas spring, long 116,17
TT130 gas spring, not rotating 237,37
TT140 stool gasspring hexagona 183,23
TT150 ENTch gasspring 3 corner 175,68
TT200 stool mechanism, set 197,08
TT202 mechanism fixing clamp 8,15
TT203 mechanism cover plastic 6,84
TT206 stool backr slide 135deg 14,99
TT207 stool backrest plastic 4,13
TT208 stool backrst clamp 4,35
TT230 base for stool (star) 169,50
TT240 wheel for stool 10mm 12,36
TT245 wheel for stool 11mm (black) 12,36
F1OPERUPHL0110 Dental Stool seat 286,13
F1OPERUPHLO0310 CLASSIC Stool seat 286,13
F1OPERUPHL0210 ENT Stool seat 286,13
F1OPERUPHL0120 Operator Stool back rest 169,39
F1OPERUPHLPONY Operator Chair Seat, Pony 740,95

LOW-QUANTITY ORDERS:

Low-quantity surcharge of 35,00€ for orders with a net value order

lower than 100€ .
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